Permit Fact Sheet

General Information

Permit Number:

WI1-0023469-10-0

Permittee Name:

City of Brookfield

Address:

21225 Enterprise Ave

City/State/Zip:

Brookfield WI 53045

Discharge Location:

South bank of Fox River approx. 1/4 mi east of Springdale Rd. downstream of Poplar Creek.

Receiving Water:

Fox (IL) River (Upper Fox (IL) River Watershed, Upper Fox (IL) River Basin) in Waukesha
County

StreamFlow (Q7,10):

7-Q10 = 6.7 cfs (cubic feet per second)
7-Q; =12 cfs
90-Qq = 10.2 cfs
Values from USGS for Station #05548300 updated on 01/14/2022

Stream
Classification:

Warm Water Sport Fish (WWSF) community, non-public water supply

Discharge Type:

Existing, Continuous

Design Flow(s)
[...]
approval no later than 90 days after written notification was sent from the Department. The
Department will modify or revoke and reissue the permit to include PFOS/PFOA minimization plan
reporting requirements along with a schedule of compliance to meet WQBELSs. Effluent monitoring
of PFOS and PFOA shall continue as specified in the permit until the modified permit is issued.

If, however, the Department determines there is no reasonable potential for the facility to discharge
PFOS or PFOA above the narrative standard in s. NR 102.04(8)(d), Wis. Adm. Code, no further
action is required and effluent monitoring of PFOS and PFOA shall continue as specified in the
permit.

5.3.1 Explanation of PFOS/PFOA Minimization Plan Determination of Need Schedule

Page 19 of 20



As stated above, NR 106 Subchapter VIII — Permit Requirements for PFOS and PFOA Dischargers became effective on
August 1, 2022. S. NR 106.98, Wis. Adm. Code, specifies steps to generate data in order to determine the need for
reducing PFOS and PFOA in the discharge. Data generated per the effluent monitoring requirements will be used to
determine the need for developing a PFOS/PFOA minimization plan. As part of the schedule, the permittee is required to
submit two annual Reports on Effluent Discharge.

Special Reporting Requirements

None.

Other Comments:

None.

Attachments:

Water Quality Based Effluent Limits, dated August 04, 2023, updated April 19, 2024, prepared by Nicole Krueger,
Effluent Limits Calculator

Chloride Variance Documents
Chloride SRM dated February 5, 2024
EPA Data Sheet

Expiration Date:
September 30, 2029

Justification Of Any Waivers From Permit Application Requirements

No waivers were requested from permit application monitoring and reporting requirements.

Prepared By: Victoria Ziegler Wastewater Specialist Date: March 11, 2024

Page 20 of 20



CORRESPONDENCE/MEMORANDUM State of Wisconsin

DATE: 08/04/2023 — updated 04/19/2024 per facility comments

TO: Melanie Burns — SER

FROM: Nicole Krueger — SER  Micote Knereger”

SUBJECT: Water Quality-Based Effluent Limitations for the City of Brookfield (Fox River Water

Pollution Control Commission)
WPDES Permit No. WI-0023469-10

This is in response to your request for an evaluation of the need for water quality-based effluent
limitations (WQBELSs) using chapters NR 102, 104, 105, 106, 207, 210, 212, and 217 of the Wisconsin
Administrative Code (where applicable), for the discharge from Brookfield in Waukesha County. This
municipal wastewater treatment facility (WWTF) discharges to the Fox (IL) River, located in the Upper
Fox (IL) River Watershed in the Upper Fox (IL) Basin. The evaluation of the permit recommendations is

discussed in more detail in the attached report.

The following recommendations are made on a chemical-specific basis at Outfall 001:

Daily Daily Weekly Monthly Six-Month | Footnotes

Parameter Maximum Minimum Average Average Average
Flow Rate 1,2
BOD:;s 3

January — February 23 mg/L 23 mg/L

March 18 mg/L 18 mg/L

April 17 mg/L 17 mg/L

May 14 mg/L 14 mg/L

June 11 mg/L 11 mg/L

July 7.7 mg/L 7.7 mg/L

August 8.8 mg/L 8.8 mg/L

September 10 mg/L 10 mg/L

October 14 mg/L 14 mg/LL

November 19 mg/L 19 mg/LL

December 20 mg/L 20 mg/L
TSS 34

January — February 23 mg/L 23 mg/L

March 18 mg/L 18 mg/L

April 17 mg/L 17 mg/L

May 14 mg/L 14 mg/L

June 11 mg/L 11 mg/L

July 10 mg/L 10 mg/L

August 10 mg/L 10 mg/L

September 10 mg/L 10 mg/LL

October 14 mg/L 14 mg/L

November 19 mg/L 19 mg/L

December 20 mg/L 20 mg/L
pH 9.0 s.u. 6.0 s.u. 1
Dissolved Oxygen 1

January — February 9.5 mg/L

March — May, Nov 9.0 mg/L
— Dec

£?

Printed on
Recycled
Paper



Daily Daily Weekly Monthly Six-Month | Footnotes

Parameter Maximum | Minimum Average Average Average

June and October 8.5 mg/L

July — September 8.0 mg/L
Bacteria 5

Interim Limit 400 #/100 mL

Fecal Coliform geometric mean

Final Limit 126 #/100 mL

E. coli geometric mean
Ammonia Nitrogen Variable Table Table 6
Phosphorus 0.225 mg/L | 0.075 mg/L 1,4

7.82 lbs/day

Residual Chlorine 24 pg/L 7.5 ng/L 7.5 ug/L 3
Chloride 460 mg/L 1,7
PFOS and PFOA 8
TKN, 9
Nitrate+Nitrite, and
Total Nitrogen
Mercury 1,2
Acute WET 10,11
Chronic WET 1.3 TUc 10,11
Temperature 12

Footnotes:

1. No changes from the current permit.

2. Monitoring only.

3. Additional limits to comply with the expression of limits requirements in ss. NR 106.07 and NR
205.065(7), Wis. Adm. Code, are included in bold.

4. A Total Maximum Daily Load (TMDL) is being developed for the Fox (IL) River Basin to
address phosphorus and TSS water quality impairments within the TMDL area. This TMDL will
likely result in limitations for phosphorus and TSS that must be included in WPDES permits,
which may be different than those calculated for this reissuance. TMDL-derived limits may be
included in lieu of or in addition to the calculated limits upon permit reissuance or modification
once the TMDL has been approved by U.S. EPA, according to s. NR 217.16, Wis. Adm. Code.

5. Bacteria limits apply during the disinfection season of May through September. The fecal
coliform interim limit will apply until the end of the compliance schedule when E. coli limits take
effect. Additional final limit: No more than 10 percent of E. coli bacteria samples collected in any
calendar month may exceed 410 count/100 mL.

6. The following tables summarize the variable daily maximum, and weekly and monthly average

limits:
Daily Maximum Limits

Effluent pH Limit Effluent pH Limit Effluent pH Limit
s.u. mg/L s.u. mg/L s.u. mg/L
6.0<pH<6.1 69 7.0<pH<7.1 42 8.0<pH<8.1 8.9
6.1 <pH<6.2 68 7.1<pH<72 38 8.1 <pH<82 7.3
6.2<pH<63 66 72<pH<73 33 8.2<pH<83 6.0
63<pH<64 65 73<pH<74 29 83<pH<84 4.9
6.4<pH<6.5 62 74<pH<7.5 25 8.4 <pH<8.S5 4.1
6.5<pH<6.6 60 7.5<pH<7.6 22 8.5<pH<8.6 3.4




6.6 <pH<6.7 57 7.6 <pH<7.7 18 8.6 <pH<8.7 2.8
6.7<pH<6.8 54 77 <pH<7.8 15 8.7 <pH<8.8 2.3
6.8 <pH<6.9 50 78 <pH<7.9 13 8.8 <pH<89 2.0
6.9<pH<7.0 46 7.9<pH<8.0 11 8.9<pH<9.0 1.7

7.

10.

11.

12.

Weekly and Monthly Average Limits

Weekly Average | Monthly Average
mg/L mg/L
January 15 6.9
February 16 7.4
March 15 7.6
April 14 8.1
May 11 5.6
June 7.9 3.8
July 4.4 2.0
August 5.0 2.2
September 7.3 3.2
October 11 5.0
November 12 5.8
December 14 6.2

This is the WQBEL for chloride. Alternative effluent limits of 590 mg/L for May — November
and 620 mg/L for December — April (based on previous 4-day Py data) as weekly averages may
be included in the permit in place of this limit if the chloride variance application that was
submitted is approved by EPA. If the variance is not approved, a mass limit of 48,000 lbs/day and
a wet weather mass limit of 108,000 1bs/day would also be required.

Monthly monitoring is required in accordance with s. NR 106.98(2), Wis. Adm. Code.

As recommended in the Department's October 1, 2019 Guidance for Total Nitrogen Monitoring
in Wastewater Permits, quarterly total nitrogen monitoring is recommended for all municipal
major permittees. Total Nitrogen is the sum of nitrate (NOs), nitrite (NO>), and total kjeldahl
nitrogen (TKN) (all expressed as N).

1x yearly acute and 2x yearly chronic WET monitoring is recommended. The Instream Waste
Concentration (IWC) to assess chronic test results is 74% According to the State of Wisconsin
Agquatic Life Toxicity Testing Methods Manual (s. NR 219.04, Table A, Wis. Adm. Code), chronic
testing shall be performed using a dilution series of 100%, 75%, 50%, 25% & 12.5% and the
dilution water used in WET tests conducted on Outfall 001 shall be a grab sample collected from
the Fox (IL) River.

Sampling WET concurrently with any chemical-specific toxic substances is recommended. Tests
should be done in rotating quarters, to collect seasonal information about this discharge and
should continue after the permit expiration date (until the permit is reissued).

A dissipative cooling study for November should be completed during the permit term.

Continued monitoring for total recoverable cadmium, chromium, copper, lead, nickel and zinc is also
required because Brookfield operates a local pretreatment program for the many industries that
discharge to the treatment facility.

Please consult the attached report for details regarding the above recommendations. If there are any
questions or comments, please contact Nicole Krueger at Nicole.Krueger@wisconsin.gov Diane Figiel at
Diane.Figiel@wisconsin.gov.



Attachments (4) — Narrative, Thermal Table, Outfall Map, and 2007 Ammonia Limits Calculations

PREPARED BY: Nicole Krueger, Water Resources Engineer — SER

E-cc:

Nick Lent, Wastewater Engineer — SER

Bryan Hartsook, Regional Wastewater Supervisor — SER

Diane Figiel, Water Resources Engineer — WY/3

Kari Fleming, Environmental Toxicologist — WY/3

Michael Polkinghorn, Water Resources Engineer — NOR/Rhinelander Service Center
Laura Dietrich, Wastewater Specialist — WY/Waukesha



Attachment #1
Water Quality-Based Effluent Limitations for
City of Brookfield

WPDES Permit No. WI-0023469-11
Prepared by: Nicole Krueger
PART 1 - BACKGROUND INFORMATION

Facility Description

The City of Brookfield (Fox River Water Pollution Control Commission) operates a 12.5 MGD activated
sludge wastewater treatment facility. The plant serves approximately 52,000 people and 10 significant
industries. Treatment consists of fine screening, grit removal, primary clarification, biological nutrient
removal, secondary clarification, tertiary filtration, disinfection via chlorination and dechlorination and
aeration before effluent is discharged to the Fox (IL) River. Biosolids processes include anaerobic
digestion, gravity belt thickening, and storage before being land applied onto Department approved

agricultural fields.

Attachment #2 is a map of the area showing the approximate location of Outfall 001.

Existing Permit Limitations
The current permit, expiring on 12/31/2023, includes the following effluent limitations and monitoring

requirements.
Daily Daily Weekly Monthly | Six-Month | Footnotes

Parameter Maximum | Minimum Average Average Average
Flow Rate 1
BOD:s

January — February 23 mg/L

March 18 mg/L

April 17 mg/L

May 14 mg/L

June 11 mg/L

July 7.7 mg/L

August 8.8 mg/L

September 10 mg/L

October 14 mg/L

November 19 mg/L

December 20 mg/L
TSS

January — February 23 mg/L

March 18 mg/L

April 17 mg/L

May 14 mg/L

June 11 mg/L

July 10 mg/L

August 10 mg/L

September 10 mg/L

Page 1 of 25

City of Brookfield




Attachment #1

Parameter

Daily
Maximum

Daily
Minimum

Weekly
Average

Monthly
Average

Six-Month
Average

Footnotes

October
November
December

14 mg/L
19 mg/L
20 mg/L

pH

9.0 s.u.

6.0 s.u.

Dissolved Oxygen
January — February
March — May, Nov

— Dec
June and October
July — September

9.5 mg/L
9.0 mg/L

8.5 mg/L
8.0 mg/L

Fecal Coliform
May — September

972#/100 mL

geometric mean

400#/100 mL

geometric mean

Ammonia Nitrogen

Variable

Table

Table

Phosphorus
Interim
Final

1.0 mg/L
0.225 mg/L

0.075 mg/L
7.82 lbs/day

Residual Chlorine

38 ug/L

7.5 ng/L

7.5 pug/L

Chloride
May — November
December — April

590 mg/L
620 mg/L

TKN,
Nitrate+Nitrite, and
Total Nitrogen

Mercury

Acute WET

Chronic WET

1.3 TUc

Temperature

— ON| ON| =

Footnotes:

1. Monitoring only.

2. These limitations are not being evaluated as part of this review. Because the water quality criteria
(WQQO), reference effluent flow rates, and receiving water characteristics have not changed,
limitations for these water quality characteristics do not need to be re-evaluated at this time.

3. Limits to comply with the expression of limits requirements in ss. NR 106.07 and NR 205.065(7),
Wis. Adm. Code, are included in bold.

4. The following tables summarize the variable daily maximum, and weekly and monthly average

limits:
Daily Maximum Limits

Effluent NH;-N Effluent NH;-N Effluent NH3-N

pH, s.u. mg/L pH, s.u. mg/L pH, s.u. mg/L
6.0<pH<6.1 108 70<pH<7.1 66 8.0<pH<8.1 14
6.1 <pH<6.2 106 7.1<pH<7.2 59 8.1<pH<82 11
6.2<pH<6.3 104 72<pH<73 52 82<pH<83 9.4
6.3<pH<64 101 73<pH<74 46 83<pH<84 7.8

Page 2 of 25

City of Brookfield




Attachment #1

6.4<pH<6.5 98 74<pH<75 40 8.4<pH<8.S5 6.4
6.5<pH<6.6 94 75<pH<7.6 34 8.5<pH<8.6 5.3
6.6 <pH<6.7 89 7.6 <pH<7.7 29 8.6 <pH<8.7 4.4
6.7<pH<6.8 84 77<pH<7.8 24 8.7<pH<838 3.7
6.8 <pH<6.9 78 78 <pH<7.9 20 8.8 <pH<8.9 3.1
6.9<pH<7.0 72 7.9 <pH<38.0 17 8.9<pH<9.0 2.6

Weekly and Monthly Average Limits

Weekly Average | Monthly Average
mg/L mg/L

January 15 6.9
February 16 7.4
March 15 7.6
April 14 8.1
May 11 5.6
June 7.9 3.8
July 4.4 2

August 5.0 2.2
September 7.3 3.2
October 11 5

November 12 5.8
December 14 6.2

5. The final phosphorus limits became effective October 1, 2021.
6. Acute and chronic WET testing is required annually. The IWC for chronic WET was 74%.

Monitoring for total recoverable cadmium, chromium, copper, lead, nickel and zinc is also required
because Brookfield operates a local pretreatment program for the many industries that discharge to
the treatment facility.

Receiving Water Information

e Name: Fox (IL) River

e  Waterbody Identification Code (WBIC): 742500

o C(Classification used in accordance with chs. NR 102 and 104, Wis. Adm. Code: Warm Water Sport
Fish (WWSF) community, non-public water supply.

o Low flows used in accordance with chs. NR 106 and 217, Wis. Adm. Code: The following 7-Qo and
7-Q values are from USGS for Station #05548300 updated on 01/14/2022, where Outfall 001 is

located.
7-Qio = 6.7 cfs (cubic feet per second)
7-Q2=12 cfs

90-Qio=10.2 cfs

Harmonic Mean Flow = cfs using a drainage area of 22.9 mi?
The Harmonic Mean has been estimated based on average flow and the 7-Qio using an equation from
U.S. EPA's Technical Support Document for Water Quality-Based Toxics Control (March 1991,
EPA/505/2-90-001, pgs. 88-89).

Page 3 of 25
City of Brookfield



Attachment #1
Jan Feb Mar | Apr | May | Jun | Jul Aug Sep Oct Nov Dec

7-Q10 (cfs) 12 12 20 30 18 12 9.3 9.0 8.0 10 14 12

7-Q:2 (cfs) 24 27 47 56 39 26 20 17 18 22 28 25

The low flows used in the previous evaluation (2018) were:
7-Q10 =272cfs
7-Q2=4.8 cfs

Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec

7-Quo(cfs) | 3.6 | 4.7 10 20 10 65 | 34 | 32 | 28 | 34 | 49 | 40

7-Qz2(cfs) | 7.8 | 10.2 | 21.8 | 43.6 | 21.8 | 142 | 74 | 7.0 | 6.1 | 74 | 10.7 | 8.7

Hardness = 303 mg/L as CaCOs. This value represents the geometric mean of data from 06/12/2022 —
09/27/2022 from chronic WET testing.

% of low flow used to calculate limits in accordance with s. NR 106.06(4)(c)5., Wis. Adm. Code:
100% from a mixing zone study conducted in September 2002.

Source of background concentration data: Metals data from the Fox (IL) River in Waukesha County
is used for this evaluation. Upstream chloride data was collected by Brookfield. The numerical values
are shown in the tables below. If no data is available, the background concentration is assumed to be
negligible and a value of zero is used in the computations. Background data for calculating effluent
limitations for ammonia nitrogen are described later.

Multiple dischargers: There are several other dischargers to the Fox (IL) River, however they are not
in the immediate vicinity and the mixing zones do not overlap. Therefore, the other dischargers do not
impact this evaluation.

Impaired water status: The immediate receiving water is 303(d) listed as impaired for total
phosphorus, total suspended solids, and PCBs.

Effluent Information

Design flow rate(s):

Annual average = 12.5 MGD (Million Gallons per Day)

Peak daily =31.25 MGD

Peak weekly =28.1 MGD

Peak monthly = 20.0 MGD
For reference, the actual average flow from 01/01/2019 — 04/30/2023 was 9.49 MGD.
Hardness = 467 mg/L. as CaCOs. This value represents the geometric mean of data from the permit
reissuance application from 02/16/2023 — 02/25/2023.
Acute dilution factor used in accordance with s. NR 106.06(3)(c), Wis. Adm. Code: Not applicable —
this facility does not have an approved Zone of Initial Dilution (ZID).
Water source: Domestic wastewater with water supply from wells with wastewater from 7 significant